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Test Report
B985 (Report No.): RTN-UN-2004-4033

B odh 4 R HEEF A

Sample Name: Secondary Li-ion Battery

o & 5 EB-BT975ABY

Sample Model: EB-BT975ABY

T I B AL REMERIRRHCA R A

Consignor: Dongguan Amperex Technology Limited
ﬂ
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i SR f
Dongguan AmpereX ”Eechnoli ﬁ'lmlted Central Lab
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FEdhA R PHES T LA AR Z LA
Sample name Secondary Li-ion Battery Tesl category After testing
=] =
PRI EB-BT975ABY AR 2020-05-11
Sample model Accepted date
(=] S .
FrALeE 3.86V 37.83Wh WATFA H 2020-05-14
Sample specification Test start date
=} I Ml 3 4
FER AR (T) " WAL A 2020-06-08
Sample quantity (pcs.) Test end date
ZFLEAL ARTEHTRBIR AR A ]
L, 5 Consignor Dongguan Amperex Technology Limited
ZICRALE R
2 = N =
Consignor Information FFE AT M hE “F'lgr ARAR G TS IR [ Toll P 15
Congienoraidress West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
& City, Guangdong Province, P. R. China
1) 3 7 44 AR THEHTREIERI A R A W]
Manufacturer Name Ningde Amperex Technology Limited
- v R A A A T AR X TR 1
il 18 i {5 B H No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Manufacturer address . . .
Manufacturer Fujian Province, P.R. China
Information N
HLIG 515 +86-(0)593-258 3888 T m;ﬁ ND-Reception@ATLBattery.com
Telephone Number E-mail
lﬂﬂl.: www.atlbattery.com
Website
WATRBERAT FRERRE: 15C -25°C; FFRBHEBME: 45%~75%
Test = Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
LES LD WERRBRABEAR, KaWRRERIhE
Appearance Silver Nylon/Al/PP compound film, Gray plastic film shell
BB STER s r s AT
fﬁuiﬁﬁ&ﬁ;ﬂjiﬁi?& ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

R R dRAD phidis SMERAEREE BRIE.

AT H I REFEHL SRR
i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items .
Overcharge, Forced discharge
SR, ZHMFEEREE CRTRRGYEME T R mimEFE
WL LER ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 kr A8k
Coticlissian The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
WK 5 - g{ (€2 [PNY
3 |7 7
Testers "F—Q &R\ r’tg%) -F/ Jﬁ& (Testers)
ELIPNG (BIARR)
Compiler (Technician) }'Ei""%}fq%ﬂf@@ B@fz\\ﬁ'—,l
HH @ Q[P ,yg (WA TA2) S\
Checker (Test Engineer) Dongguim Amperex Te T'/éﬁﬁology
:_ 3 1m1ted C{enﬁral L"b
adt Lim) 2 S .-::"
He R ?ﬁﬂtﬁﬁ‘)\ Fsignatureyy, f
Approval Cai Jingling: Technical Director

BE: dOEAE ﬂﬂzah;q DISPY GE IWH

Guo Jiali: Center Director
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 ETE iU A i]
Sample description and description
FEmmAFR s 7 Fi jth 21 EiUess
Sample name Secondary Li-ion Battery Model EB-BI9TSABY
Al 9800mAh e 3.86V
Rated capacity Nominal voltage )
s MFAs EEREE-T B
emical composition
IR A7 R SR 5 L ) T 17 75 H1,0.9 18Cimin CC to 4.43V, then CV to 0.02Crmin)
Test charge program
RS B LA B L R BB T MO SR (0.6Cinin DC 10 3.0V)
est using a program
DA o [

Test sample image

B 1: IEm B2 R

Figure 1: positive Figure 2: negative

3 ARil
Figure 3: Logo
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FE | WRTIE 4R e wikg | IR g
No gl (et Standard requirement or the clause Test - It Test Dinnik
; number of standard = conclusion e
B E CRTARSEMET KRR
1 TR REASLA PRy K5 T1; UN Manual of Test and LR 1 =yid /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,38.3 | See Appendix 1 Passed
Test 1
. AT 1B «RFER s il L3
2 iﬁﬁ"ﬁgﬁ FREFME» 1R854 T2; UN Manual of Test and UA Fﬁﬁ 2 ‘f:ﬂ?ﬁ /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1, 38.3 See Appgndix 2 Passed
Test 2
s BRAE «CRTFERREHET K5
3 izl MR KB T3; UN Manual of Testand | JFHER 3 L /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Test 3
. BREE RFaRityhEimiEel 1 RKim
4 {[F_EE PRty {58 T4; UN Manual of Test and L 4 %% /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 4 Passed
Test 4
AR I BAE RTERFYERAELS R
5 External FRUEFE R 5% TS; UN Manual of Test and UA Eﬁ;& 5 ’3’*& /
. Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 5 Passed
short-circuit Test §
BeA B «CGRTER BB AT KIm
6 ﬁﬁlﬁﬁ FriE M R8& T6; UN Manual of Test and %Wﬁ 6 %ﬁ /
Crushjlmpact griiegia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
es
. BaE CRTER I HIEMEs fief
7 Ul SiL:! FRdEFE M AR5 T7; UN Manual of Test and JLFE=R 7 GLi: /
Overcharge gritte;ia ST/SG/AC.10/11/Rev.6/Amend 1 , 38.3 See Appendix 7 Passed
es
BREE CRTak iR mEim e wism
g SRR FrvET My 4E T8; UN Manual of Test and b 8 GLid /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
Test 8
WA H g
Test items
ST HS £
3 », ¥
ost
A o s / P /
Subcontracted test condition SR E code
Subcontracted
Laboratory Hi ik ) HI3E /
Address Tel.
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o : WRIE &8 |
No. Name of test items Altitude simulation
N r - | W
o FE S As A F Before test MR After test RRFE %ﬁig P
Sample Mass loss T
SampleNo. | 7P it | FFEOLE | RE | FREORE | o) OCV | Test
m; (g) U (V) m; (g) Uz (V) (%) result
GH43-05018A+DL, | Hikse27iH
leye fully 152.720 4.411 152.660 4.396 0.04% 99.66% @)
AN418AD+000535 charged
GH43-05018A+DL | kL H
leye fully 152.750 4.411 152.710 4.398 0.03% 99.71% O
AN418AD+001078 charged
GH43-05018A+DL | BikseFH
leye fully 152.810 4411 152.760 4.398 0.03% 99.71% O
AN418AD+000536 charged
GH43-05018A+DL | EikseLFirh
Leye fully 153.020 4.412 152.990 4.398 0.02% 99.68% 0]
AN418AD+001080 charged
GH43-05018A+DL | 25 &3t
25cyc fully 152.760 4.414 152,710 4.403 0.03% 99.75% O
AN418AD+000572 charged
GH43-05018A+DL 25 s il
25cyc fully 152.840 4.414 152.790 4.403 0.03% 99.75% O
AN418AD+001042 charged
GH43-05018A+DL | 25 WE&id
25cyc fully 153.160 4.414 153.110 4.403 0.03% 99.75% O
AN418AD+002203 charged
GH43-05018A+DL | 25 dse&iim
25cyc fully 153.070 4414 153.020 4.403 0.03% 99.75% O
AN418AD+000541 charged
PAFEH

H: LR V-HESG DA R F-i2K; O-Toilti, JoHEs, Tofifk, Jom, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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75 s WA H 255 1R T
No. Name of test items Thermal test
N . - 1§
- BERRAS MR BT Before test MRk 5 After test R iﬂlﬁ" W i{ﬁ
H Sample Mass loss Rasidug] aR
Sample No. gl G| JFBRE | mE | TRWE | o OCV | Test
m (g) Ui (V) m; (g) Uy (V) (%) | result
GH43-05018A+DL | B LFH
leye fully 152.660 4,396 152.660 4.305 0.00% 97.93% O
AN418AD+000535 charged
GH43-05018A+DL | Hiksg&Fol
leye fully 152,710 4.398 152.690 4.309 0.01% 97.98% O
AN418AD+001078 charged
GH43-05018A+DL | BikteitH
leye fully 152,760 4398 152.740 4.309 0.01% 97.98% 0
AN418AD+000536 charged
GH43-05018A+DL | EikFTE£7H
Leye fully 152.990 4,398 152.980 4.309 0.01% 97.98% 0]
AN418AD+001080 charged
GH43-05018A+DL | 25 KmE&3H
25cye fully 152.710 4,403 152.680 4,322 0.02% 98.16% O
AN418AD+000572 charged
GH43-05018A+DL | 25 &kse&FH
25cyc fully 152.790 4.403 152.770 4,323 0.01% 98.18% O
AN418AD+001042 charged
GH43-05018A+DL | 25 kE&ekd
25cyc fully 153.110 4.403 153.090 4.322 0.01% 98.16% 0
AN418AD+002203 charged
GH43-05018A+DL | 25 kse£IcH
25¢ye fully 153.020 4,403 153.010 4321 0.01% 98.14% 0
AN418AD+000541 charged
PITFEH

¥ LR; V-HFSG DR RS F-RAG O-Joiltks, JoHER, Tk, oM, TRk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e : WATIH & | 3
No. Name of test items Vibration
) o IR
- BESIRAS i 77 Before test iR 5 After test FEEE fﬁig ﬂi
=]
SampleNo. | P [T URE | FEGE | RE | JELE | gy | OCV | Tex
m; (g) U (V) m;(g) U, (V) (%) result
GH43-05018A+DL | Hikse&Tol
) leye fully 152.660 4,305 152.610 4,304 0.03% 99.98% O
AN418AD+000535 charged
GH43-05018A+DL | Hiksme5l
leye fully 152.690 4.309 152.680 4.308 0.01% 99.98% @]
AN418AD+001078 charged
GH43-05018A+DL | BikseL&sol
leye fully 152.740 4.309 152.720 4308 0.01% 99.98% 0
AN418AD+000536 charged
GH43-05018A+DL | H¥ksgs£Tcl
ey fully 152.980 4.309 152.950 4308 0.02% 99.98% 0
AN418AD+001080 charged
GH43-05018A+DL | 25 &ksegih
25cyc fully 152.680 4,322 152.620 4,322 0.04% 100.00% (@]
AN418AD+000572 charged
GH43-05018A+DL | 25 ¥ks£3ii
25cye fully 152.770 4.323 152.770 4,322 0.00% 99.98% O
AN418AD+001042 charged
GH43-05018A+DL | 25 %kaw&ici
25cye fully 153.090 4,322 153.030 4,321 0.04% 99.98% O
AN418AD+002203 charged
GH43-05018A+DL | 25 ksegiih
25cyc fully 153.010 4.321 152.990 4.320 0.01% 99.98% O
AN418AD+000541 charged
PT=H

I LAtk V-HESG DA R-BES; F-ik; O-Filtil, JoHER, ik, MR, k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e o WL H 44 57 i
No. Name of test items Shock
Y 3 Al 1
e B AS A B Before test M5 After test R ?ﬁﬁg ﬁg
=H
SampleNo. | SqP® [T | FHE | R | FBE | gy | OCV | Tes
m () Ui (V) m;(g) U, (V) (%) | result
GH43-05018A+DL | Hi#kss&fil
leye fully 152.610 4,304 152.630 4.304 -0.01% 100.00% O
AN418AD+000535 charged
GH43-05018A+DL | Hiksg£7cl
leye fully 152.680 4,308 152.690 4,308 -0.01% 100.00% O
AN418AD+001078 charged
GH43-05018A+DL | Hikse4&Tom
Leye fully 152.720 4308 152.730 4,308 -0.01% 100.00% O
AN418AD+000536 charged
GH43-05018A+DL | HiksELToH
Leye fully 152.950 4308 152.950 4.308 0.00% 100.00% 0
AN418AD+001080 ke
GH43-05018A+DL | 25 ksE&ikd
25cyc fully 152.620 4,322 152.610 4321 0.01% 99.98% 0]
AN418AD+000572 charged
GH43-05018A+DL | 25 &kse&ich
25¢yc fully 152.770 4,322 152.780 4,322 -0.01% 100.00% O
AN418AD+001042 charged
GH43-05018A+DL | 25 Wse£iih
25cyc fully 153.030 4321 153.040 4.321 -0.01% 100.00% O
AN418AD+002203 charged
GH43-05018A+DL | 25 ks&Fem
25¢ye fully 152.990 4.320 153.000 4.320 -0.01% 100.00% 0
AN418AD+000541 charged
=

¥ LAl V-HES; D-ME; R-IESE; FRA; O-JCiti, JKHER, Jofddk, w3, TEk.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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[ . WRBIHGH | SR

No. Name of test items External short circuit

il R T R IR
s é o j‘c‘ N I . éi:
g FEAIRES Max. External Temperature WAGR s
Sample No. Sample status ('C) Test result Remark

GH43-05018A+DL WKL T 555 0 /
AN418AD+000535 lcye fully charged '
GH43-05018A+DL Hiksea o 56.1 0 J
AN418AD+001073 lcye fully charged ’
GH43-05018A+DL HiRsEaToi 55.9 O d
AN418AD+000536 by fully chprg=d '
GH43-05018A+DL kAT 55.5 0 /
AN418AD+001080 leye fully charged '
GH43-05018A+DL 25 W4T 56.4 O /
AN418AD+000572 25cyc fully charged ’
GH43-05018A+DL 25 Wk gt 57.4 o) /
AN4I8AD+001042 25cye fully charged ’
GH43-05018A+DL 25 kpa R 575 0o /
AN418AD+002203 |  25cye fully charged '
GH43-05018A+DL 25 ke g 57.3 0 /
AN418AD+000541 25cyce fully charged ’

PTF=EH

H: DR R-IEER; F-l2k; O-Jofdk, JomEE, FilXo.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e 6 KT H 4 HR I
No. Name of test items Crush
A T 2T R IR =0
siiﬁ ri Saﬁﬁjfffus g% En;te"gf‘gempemmm fgf rﬁi Rijik
BC3015C21034 lcifoigffﬁw 25.4 0 /
BC3015C20A69 lc’fjﬁoizfﬁw 25.5 0 /
BC3015C20962 lﬁ:’s‘ﬂig’ffﬁw 254 0 /
BC3015C215D8 ﬁ%%ﬁﬁw 25.4 o) /
BOA015Ca0060 | - DIEIR 25.9 ¢ /
BOSOISCAIBES | sioteaein 25.5 0 /
BC3015C205AF | DR IIAR 25.0 o) /
BC3015C20DAS |, 2 jﬁjﬁiﬁgw 25.0 0 /
BC3015C20F25 | 2 jﬁ;ﬁ:”ﬁiy 25.0 0 /
BC3015C20910 zsiic*’”;;z‘iﬁiw 25.8 0 /
PATFZEH

¥ Dfidk; F-Rk; O-Jofifdk, Jokk.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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F5 - AT H 475 LT
No. Name of test items Overcharge
%S Rk AL R Riges
Sample No. Sample status Test result Remark

GH43-05018A+DL ke i o /
AN418AD+001033 Leye fully‘charged

AN418AD+001034 leye fully charged

AN418AD+002209 leye fully charged

GH43-05018A+DL ks 4Tl 0 /
AN418AD+002307 Leye:filly carged

GH43-05018A+DL 25 Yesn & Fir 5 ;
AN418AD+002177 | 25cye fully charged

GH43-05018A+DL 25 WsE LT o /
AN418AD+002309 |  25cyc fully charged

GH43-05018A+DL 25 Koo & 7
AN418AD+002284 |  25cyc fully charged

GH43-05018A+DL 25 Wesm AT o /
AN418AD+001072 25cyc fully charged

UT=H
E: Dfiflk; F-RA; O-Tffrk, JokX.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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5 g WA H 2R TR T R
No. Name of test items Forced discharge
RS FERIRES HIRREATES 7
Sample No. Sample status Test result Remark
BC3015C20DB4 lcfgffiﬁjge y 0 /
BC3015C20D89 ]cffﬁfl’jﬁ’ﬁfg = 0 /
BC3015C206A4 lcfjﬁﬁfﬁfge ; 0 /
BC3015C2084B }cﬁﬁfiﬁi " 0 /
BC3015C20ESE 1Cf§§§iﬁge , 0 /
BC3015C20824 ]cfgﬁ’:ﬁiﬁfgc " o) /
BC3015C20774 lcff’ﬁfﬁfge ; 0 /
BC3015C208D3 lcfjﬁffiﬁ:%ge ; 0 /
BC3015C20B56 mf&ﬁﬁi . 0 /
BC3015C20822 lcfgﬁfiﬁjge ; 0 /
BC3015D20FBB | ,.» gﬁf‘fﬁhﬁge . 0 /
BC301SD20FBF | , ™ ﬁﬁf’;ﬁ:ﬁg - 0 /
BC3015D20980 | 20 WoELmA o) /
BC3015D2076E | % ﬁf’;fjﬁge ; 0 /
BC3015C20ASF 25;2 ﬁﬁfﬁfﬁf{ge ’ 0 /
BOS01SCI0BA0 | o > BELER 0 /
BC3015C20826 | . 20 RESRA 0 /
BC3015C2129A | ,. 2 ;ﬁf’;fﬁﬁgﬁ ’ 0 /
BC3015D21324 | , gﬁfiﬁfgﬁ ; 0 /
BC3015D21373 25 RELM A 0 /

25c¢yc fully discharged

B DAFRE; PRk O-TffE, oK.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement
L. A& oA LR B A FETCRL o
The test report is invalid if not affixed the official seal of the laboratory to it.
2. kAR A IR BOTERL -
The test report is invalid if it is blotted out.
3. AREZRATKIEER, PO Friske AR
The conclusion of the consignation test is only valid for the provided sample.
4. X A R, BT 2 H R TR Y ARSI B
Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. ARIREREARTLEEFHHAA, AnEsEH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

IRTEHTREIER A PR 7] b 32 g =

Dong guan Amperex Technology Limited Central Lab
Hohik: o E TR AR SE T AR (IR Tk P 1 5
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLiE Tel. : +86-0769-88989149
G H Fax.: +86-0769-88989483
HEF#H E-mail: Lab-Service@ATLBattery.com

# 3k Website : www.atlbattery.com
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Test Summary

BT RA |
2 He =
s G 5 RTN-UN-2004-4033 WA H 2020-06-11 FERLEFR Secondary Li-ion
Report No. Date of test report Sample name e
ry
e TEIVESS FE S 3.86V 37.83Wh | JE& (g)
Sample model BB-EIN7SARY Specification 9800mAh mass (g) 1a2se
TS REJRRAARABEAN, KaWRRERIh 2
Appearance Silver Nylon/Al/PP compound film, Gray plastic film shell
38 P 4 R THERTREIRRH A PR A 7]
Manufacturer Name Ningde Amperex Technology Limited
N 36 P i bk W [ A U T AR X TR T 1 B
il & w15 S Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
Information i RE == L F IR 4E )
Teléphione Nisibier +86-(0)593-258 3888 E-mail ND-Reception@ATLBattery.com
g 41k
Website www.atlbattery.com
P 0y AR IRICHTRETR R BT IR A 7] LRI R
Lab Name Dong guan Amperex Technology Limited Central Lab
; TR ARSI RE E Tk v 1 5
Sy ikt ; :
IR, 1ok addies West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Lab Tifbttiatio Guangdong Province, P. R. China
HLIE -5 HLF- 146 :
Telephiong Numbsr +86-(0)769-8898 9149 E-mail Lab-Service@ATLBattery.com
)
Website www.atlbattery.com
FE W0 H AR R 45 R (B EHE) #iE
No. Name of test items Test result (Pass/Fail) Remark
| P R Eft ;
Altitude simulation Passed
) W R A ,
Thermal Passed
. izl A ,
Vibration Passed
) ik At /
Shock Passed
. SRR aft |
External short-circuit Passed
] B I/t Gl /
Crush/Impact Passed
; WRET o ,
Overcharge Passed
. T e ,
Forced discharge Passed
BEE CRTRERMBHmENS RRARETI ﬂ}ﬁ [Rad]
SR g i ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
I Y v ]
ﬂj?eﬁfﬁ]fﬂijz‘{% UNITED NATIONS “Recommendations on the / 2 \\
v TRANSPORT OF DANGEROUS GOODS” Manual of Tégl‘@jlo Lumted C@mral
criterion o
Tests and Criteria B SR i
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 éit,; §
1 -
B4 B TZL A PR LT ~
: : 1) ali : y
Signature: Guo Jiali: Center Director B A ] 20200 6 F] 1=

Form No.: QF-QSP-LAB-1047-13B



